Hitch

25
28
27

&
22 >
Item Part No. Description Item Part No. Description
1 955492 Weight Bar 10' - 20’ 19 957183 Transport Lock Carrier
955260 Weight Bar 13' - 15' 20 964742 Cylinder Lockout Bracket
2 01225200 HHCS 2" x 5" 21 00233700 Wire Lock Pin 5/16" x2 3/4
3 330159 Flat Washer 2" 22 956508 Rear Hitch
4 330340 Flat Washer 3/4" 23 330399 Lock Washer 1"
5 330407 Flat Washer 1" 24 330381 Hex Nut 1"
6 330142 Lock Washer 2" 25 214981 Valve Bracket
7 330134 Hex Nut %" 26 01010800 HHCS 5/16" x 1"
8 433946 Safety Chain 21,000# 27 330845 Lock Washer 3/16"
9 968958 Mono Hitch Option 28 330852 Hex Nut 3/16"
10 955385 Hitch Clevis 29 965111 Cover Shield 10'
11 330597 Nylock 1" 956516 Cover Shield 13'-15'-20'
12 335166 Machine Bushing 1" x10ga 30 605501 Plug Holder
13 530733 Jack Side Crank 2000# 31 145144 Bushing
14 331454 Hex Nut 1 1/4" 32 335133 HHCS 1/4" x 1 3/4"
15 337360 HHCS 1 1/4" x 10" 33 330050 Lock Washer 1/4"
16 334987 HHCS 1" x 3" 34 332205 Hex Nut 1/4"
17 20442000 Safety Chain Washer
18 965095 Front Hitch 10’
955443 Front Hitch 13'-15 -20'

29



Main Frame
10’

Item

AWN -

O~NO O

10

30

Part No.
955377
964288
605576
032862
Includes:
02990000
530584
530287
530931
145623
337352
864157
331926
330142
330134
01010800
330845
330811
334987
330399
330381

Description
Rocker Cap
Wheel Spindle
Key 3/16" x 1 1/4"
Tire 12.5L x 15" F

Decal Check Wheel Lugs
Wheel 8 Bolt 15x10
Tire Valve Stem

Tire 12.5L x 15 “F”
Spindle Bushing
Handle Nut 2-13 x 4%
Wheel Idler Assembly
HHCS 2 x 2

Lock Washer %2

Hex Nut 72

HHCS 5/16 x 1

Lock Washer 5/16
Hex Nut 5/16

HHCS 1" x 3"

Lock washer 1"

Hex Nut 1"

Item
11
12
13

14
15

16

17
18
19

20
21
22
23

24
25

Part No.
216200
956722
336321
330878
330571
961557
403279
403287
954370

330092
331363
334748

964189
870576
149765
02307700
330316
964221
232322

Description
Latch Plate
Shield Plate
HHCS 5/8" x 2 1/4"
Lock washer 5/8"
Hex nut 5/8"
Chain Holder
Bearing 2" 4B (5 1/8"center)
Insert for #403279
Drive Sprocket 2050 18T
7 2" & 10" Spacing
HHCS 2" x 4"
Hex Nylock Nut %"
Set Screw 5/16" x 12"
Sq Head Cup
4610 Main Frame
Spindle & Hub Assembly
Lock Collar
HHCS 3/4" x 3"
Hex Nylock Nut 3/4"
4610 Tool Bar
Tool Bar Strap



Main Frame
13", 15" & 20'

Item

AWON-

O~NO O,

Part No.
955377
870196
961532
815175
Includes:
02990000
530147
530287
530329
605576
337352
864157
331926
330142
330134
01010800
330845
330811
334987
330399
330381
216200
956722
336321
330878
330571

Description

Rocker Cap

Clutch Assembly
Wheel Spindle

Tire 11L 8 Ply Mounted

Decal Check Wheel Lugs
Wheel 6 Bolt 15x10
Tire Valve Stem

Tire 11L x 15 8Ply
Key 3/16 x 1 1/4
Handle Nut 2-13 x 4%
Wheel Idler Assembly
HHCS 2 x 2

Lock Washer 2

Hex Nut 72

HHCS 5/16 x 1

Lock Washer 5/16
Hex Nut 5/16

HHCS 1" x 3"

Lock washer 1"

Hex Nut 1"

Latch Plate

Shield Plate

HHCS 5/8" x 2 1/4"
Lock washer 5/8"

Hex nut 5/8"

Iltem Part No.
14 961557
15 403279
403287
400739
400994
16 954370
953216
17 331314
18 330464
19 334748
20 970673
961516
961524
21 868711
863902
22 149765
23 02307700
330316
24 970699
955476
956920
957001
25 232322

Description

Chain Holder

Bearing 2" 4B (5 1/8"center)

Insert for #403279

Bearing 2" 4B (4 3/8" center)

Insert for #400739

Drive Sprocket 2050 18T
72" & 8" Spacing

Drive Sprocket 2050 25T
10" Spacing

Wheel Nut 72"-20 90°

Wheel Bolt 2" x 1 3/4" SAE

Set Screw 5/16" x1/2"
Sq Head Cup

4613 Main Frame

4615 Main Frame

4620 Main Frame

Spindle Assembly (5 1/8" center)

Spindle Assembly (4 3/8" center)

Lock Collar

HHCS 3/4" x 3"

Hex Nylock Nut 3/4"

4613 Tool Bar

4615 Tool Bar

4620 Tool Bar Right

4620 Tool Bar Left

Tool Bar Strap

31



Top Frame
10°

964197
636928
330415

213389
501031

860825
863795

—
QOONOAPRWN =

431825
335026
335364
963603
333484
870121
471854
331363
213207
216051
150334
309714
870402
257105
330134
330142
330159
330290
330332
335349
337071

32

Iltem Part No.

02054500
02307700

06409700

Description
4610 Top Frame
Pivot Lug Sub-Assembly
Flat washer 1 1/4"
Cotter Pin 1/4" x 2"
HHCS 3/4" x 3"
Weight Bracket Front Plate
Set Collar 1"
Spring
Clutch Throw-out Assembly
Drive Clutch Sprocket Assy
20T -7 2" & 10" Spacing
Chain 2050 x 47 Links
Mach Bushing 1 72" x 1" x14ga
Carriage Bolt 72" x 6"
Clutch Bracket Mount
Carriage Bolt /2" x 1 3/4"
Clutch Lever Assembly
Hydraulic Cylinder 1" x 2"
Hex Nylock Nut 1/2"
Gear Box Mount Plate
Backing Plate
Adapter Sleeve
Extension Shaft
4610 Gear Box Assembly
Mud Shield
Hex nut 72"
Lock washer 15"
Flat washer 2"
Hex nut 3/4"
Lock washer 3/4"
Clevis Pin 1/4" x 1 5/8"
Cotter Pin 3/32" x V5"



Top Frame

13", 15' & 20' ﬁ

Item Part No.
1 970681
955542
956813
2 636928
3 330415
4 02054500
5 02307700
6 213389
7 06409700
8 501031
9 860825
10 863795
863787
1 431825
12 335026
13 335364
14 963603
15 333484
16 870121
17 471854
18 331363
19 213207
20 216051
22
309714
312314
23
863910
875989
24 257105
25 330134
26 330142
27 330159
28 330290
29 330332
30 335349
31 337071

Description
4613 Top Frame
4615 Top Frame
4620 Top Frame
Pivot Lug Sub-Assembly
Flat washer 1 1/4"
Cotter Pin 1/4" x 2"
HHCS 3/4" x 3"

Weight Bracket Front Plate

Set Collar 1"

Spring

Clutch Throw-out Assembly

Drive Clutch Sprocket Assy
20T - 7 2" & 10" Spacing

Drive Clutch Sprocket Assy
18T - 8" Spacing

Chain 2050 x 47 Links

Mach Bushing 172" x 1" x14ga

Carriage Bolt /2" x 6"

Clutch Bracket Mount

Carriage Bolt /2" x 1 3/4"

Clutch Lever Assembly

Hydraulic Cylinder 1" x 2"

Hex Nylock Nut %"

Gear Box Mount Plate

Backing Plate

Extension Shaft

4610, 4615 & 4620

4613

Gear Box Assembly Left

4610, 4615 & 4620

4613

Mud Shield

Hex nut 75"

Lock washer 2"

Flat washer 5"

Hex nut 3/4"

Lock washer 3/4"

Clevis Pin 1/4" x 1 5/8"

Cotter Pin 3/32" x %"

33



Grain Box
10'

34



Grain Box

10'
Item Part No.
1 864140
2 01158500
3 215376
4 01212000
5 214239
6 310888
g 607416
9 213702
213868
10 01017300
1M1 335240
12 213645
13 01029800
14 332197
15 150086
16 149393
17 257147
18 257154
19 570606
20 972760
Prior 2010
956854
21 01144500
22 261883
23 330332
24
25 964148
26 337485
27 149385
28 335703
29 964403
30 141895
31 312785
32 03001500
33 335133
34 221317
35 570341
36 308122
37 335737
38 01011600
39 190942
40 145144
41 333427
42 954362
43 954131
44 330456

Description

Cover Shield Assembly
HHCS 3/8" x 1 1/4"
Ladder Step Plate
Carriage Bolt 75" x 175"
Weight Door Plate

Hex Adjustment Shaft
Manual Holder

Walkboard Bracket Right
Walkboard Bracket Left
HHCS 3/8" x 1"

HHCS 2" x 1 3/4"
Walkboard Lock Handle
HHCS 2" x 1"

Square Nut 5"
Walkboard Bushing
Quadrant Bushing

Tool Box

Tool Box Lid

Legume Lid Latch
Walkboard 10" Drill

Walkboard 10" Drill
HHCS 5/16" x 3/4"
Gauge Plate Mount
Lock Washer 3/4"

Grain Box 10’ Drill

Roll Pin 3/16" x 1 1/4"

Lid Bushing

HHCS 3/8" x 14"

Box Lid 10" Drill

Shaft Coupler

Adjustment Spool

Bearing 1" Flange

HHCS 1/4" x 1 3/4"

Lid Latch Bracket

Drill Lid Latch w/Hook
Handle

U-bolt 5/8" x 4" x 3"

HHCS 5/16" x 1 1/4"

Lid Latch

Lid Latch Spool

Bolt 1/2" x 3 1/2" All Thread
Sprocket 2050 44T w/1" bore
Sprocket 2050 18T w/1" bore
Klik Pin 3/16"

Part No.
880971
338392

431023
935106
935098
571273
605527
605535
605709

874834
972851
02016400

870519
870535
311126
550483
334516
330159
550517

550525
330134
330142
01010800
601716
330811
330845
330852
331611

964437
964445
330837
330894
330043
330035

Description
Bearing Bracket Assembly
Klik Pin 1/4"

Chain 2050 x 41 Links
Sprocket 2050 30T w/1" bore
Sprocket 2050 25T w/1" bore
Nylon Idler

Amber Light

Red Light

Light Grommet

Adjustment Handle
Adjustment Lock Plate
Flat washer 1/4"
Box Bottom Assembly 10" Drill
10'x 7 75"
10" x 10"
Hex Shaft
Cast Seed Cup
Set Screw 1/4-28 x 1/4 Cone Pt
Flat Washer 5"
Wobble Slot Adj. Side Long

Wobble Slot Half w/Groove

Hex Nut 72"

Lock Washer 2"

HHCS 5/16" x 1"

Wobble Slot Lock Bolt Pin

Hex Nut 5/16"

Lock Washer 5/16™

Flat Washer 5/16"

Hex Nylock Nut 5/16"

Box Bottom Weldment
10' x 74"
10'x 10"

Hex Nylock Nut 3/8"

Flat Washer 3/8"

Lock Washer 3/8"

Hex Nut 3/8"

35



Grain Box
13'

36



Grain Box

13’
Item Part No.
1 864140
2 01158500
3 215376
4 01212000
5 214239
6 310888
7 607416
8 330035
9 213702
213868
10 01017300
1M 335240
12 213645
13 01029800
14 332197
15 150086
16 149393
17 257147
18 257154
19 570606
20 972786
Prior 2010:
970798
21 01144500
22 874552
23 330894
24 330043
25 970756
26 337485
27 149385
28 335703
29 970749
30 141895
31 330837
32 03001500
33 335133
34 221317
35 570341
36 308122
37 335737
38 01011600
39 190942
40 145144

Description

Cover Shield Assembly
HHCS 3/8" x 1 1/4"
Ladder Step Plate
Carriage Bolt 75" x 174"
Weight Door Plate

Hex Adjustment Shaft
Manual Holder

Hex Nut 3/8"

Walkboard Bracket Right

Walkboard Bracket Left
HHCS 3/8" x 1"

HHCS 2" x 1 3/4"
Walkboard Lock Handle
HHCS 2" x 1"

Square Nut %"
Walkboard Bushing
Quadrant Bushing

Tool Box

Tool Box Lid

Legume Lid Latch
Walkboard 13" Drill

Walkboard 13" Drill
HHCS 5/16" x 3/4"
Seed Gauge Assembly
Flat Washer 3/8"
Lock Washer 3/8"
Grain Box 13’ Drill
Roll Pin 3/16" x 1 1/4"
Lid Bushing

HHCS 3/8" x 14"
Box Lid 13" Drill
Shaft Coupler

Nylock 3/8"

Bearing 1" Flange
HHCS 1/4" x 1 3/4"
Lid Latch Bracket
Drill Lid Latch w/Hook
Handle

U-bolt 5/8" x 4" x 3"
HHCS 5/16" x 1 1/4"
Lid Latch

Lid Latch Spool

Part No.
333427
954362
954131
330456
880971
338392

431023
935106
935098
571273
605527
605535
605709
312785
874834
972851
330571

875997
876003
312298
550483
334516
330159
550517

970764
970772
550525
330134
330142
01010800
601716
330811
330845
330852
331611

Description

Bolt %5" x 3%%" All Thread
Sprocket 2050 44T w/1" bore
Sprocket 2050 18T w/1" bore
Klik Pin 3/16"

Bearing Bracket Assembly
Klik Pin 1/4"

Chain 2050 x 41 Links
Sprocket 2050 30T w/1" bore
Sprocket 2050 25T w/1" bore
Nylon Idler
Amber Light
Red Light
Light Grommet
Adjustment Spool
Adjustment Handle
Adjustment Lock Plate
Hex Nut 5/8"
Box Bottom Assembly 13" Drill
13'x 7 5"
13'x 10"
Hex Shaft 141"
Cast Seed Cup
Set Screw 1/4-28 x 1/4 Cone Pt
Flat Washer 5"
Wobble Slot Adj. Side Long
Box Bottom
13'x 7%
13'x 10"
Wobble Slot Half w/Groove
Hex Nut 2"
Lock Washer 15"
HHCS 5/16" x 1"
Wobble Slot Lock Bolt Pin
Hex Nut 5/16"
Lock Washer 5/16™
Flat Washer 5/16"
Hex Nylock Nut 5/16"

37



Grain Box
15'




Grain Box

15’
Item Part No.
1 864140
2 01145200
3 215376
4 01212000
5 214239
6 335133
7 03001500
8 571273
9 213702
213868
10 01017300
1M 335240
12 213645
13 01029800
14 332197
15 150086
16 149393
17 257147
18 257154
19 570606
20 972745
Prior 2010:
956425
21 213892
214221
22
863878
863886
863894
23
956680
956698
956706
24 957274
25 956771
26 335703
27 149385
28
314054
314062

Description

Cover Shield Assembly
HHCS 3/8" x 3/4"
Ladder Step Plate
Carriage Bolt 75" x 174"
Weight Door Plate
HHCS 1/4" x 1 3/4"
Bearing 1" w/2 bolt flange
Nylon Idler

Walkboard Bracket Right
Walkboard Bracket Left
HHCS 3/8" x 1"

HHCS 2" x 1 3/4"
Walkboard Lock Handle
HHCS %" x 1"

Square Nut %"
Walkboard Bushing
Quadrant Bushing

Tool Box

Tool Box Lid

Legume Lid Latch
Walkboard 15" Drill

Walkboard 15' Drill
Walkboard Bracket Center Rt
Walkboard Bracket Center Lt
Box Bottom Assembly 15’ Drill
15'x 772"
15'x 8"
15'x 10"
Box Bottom Weldment
15' x 774"
15'x 8"
15'x 10"
Box Lid 15" Drill
Grain Box 15' Drill
HHCS 3/8" x 172"
Lid Bushing
Adjustment Shaft
72" & 8" Spacing -11 5/16"
10" Spacing -12 1/8"

Part No.

314039
314047
550483
550517
550525
601716
221317
570341
308122
335737
01011600
190942
145144
333427
954362
954131
330456
880971
338392
312785
874834
972851
431023
935106
935098
605709
605527
605535
334516
141895
337485
874552
01144500
330845
330811

Description

Hex Shaft

72" & 8" Spacing -175 53/64"
10" Spacing -175 1/64"

Cast Seed Cup

Wobble Slot Adj. Side Long
Wobble Slot Half w/Groove
Wobble Slot Lock Bolt Pin
Lid Latch Bracket

Drill Lid Latch w/Hook
Handle

U-bolt 5/8" x 4" x 3"

HHCS 5/16" x 1 1/4"

Lid Latch

Lid Latch Spool

Bolt 75" x 374" All Thread
Sprocket 2050 44T w/1" bore
Sprocket 2050 18T w/1" bore
Klik Pin 3/16"

Bearing Bracket Assembly
Klik Pin 1/4"

Adjustment Spool
Adjustment Handle
Adjustment Lock Plate

Chain 2050 x 41 Links
Sprocket 2050 30T w/1" bore
Sprocket 2050 25T w/1" bore
Light Grommet

Amber Light

Red Light

Set Screw 1/4-28 x 1/4 Cone Pt

Hex Shaft Coupler

Roll Pin 3/16" x 1 1/4"
Seed Gauge Assembly
HHCS 5/16" x 3/4"
Lock Washer 5/16"
Hex Nut 5/16"

39



Grain Box
20"

40



Grain Box

20'
Item Part No.
1 864140
2 01145200
3 215376
4 01212000
5 214239
6 335133
7 03001500
8 571273
9 213702
213868
10 01017300
1 335240
12 213645
13 01029800
14 332197
15 150086
16 149393
17 257147
18 257154
19 570606
20 972760
Prior 2010:
956854
21 213892
214221
22
868977
863985
863993
956862
956888
956904
23 257279
24
864165
864173
864181
956870
956896
956912
25 956839
26 335703
27 149385
28 957282
29 309799
30 401042
31 550764
32 335299

Description

Cover Shield Assembly
HHCS 3/8" x 3/4"
Ladder Step Plate
Carriage Bolt 75" x 174"
Weight Door Plate
HHCS 1/4" x 1 3/4"
Bearing 1" w/2 bolt flange
Nylon Idler

Walkboard Bracket Right
Walkboard Bracket Left
HHCS 3/8" x 1"

HHCS %" x 1 3/4"
Walkboard Lock Handle
HHCS 2" x 1"

Square Nut %"
Walkboard Bushing
Quadrant Bushing

Tool Box

Tool Box Lid

Legume Lid Latch
Walkboard 20" Drill

Walkboard 20’ Drill
Walkboard Bracket Center Rt
Walkboard Bracket Center Lt
Box Bottom Assembly 20’ Drill
20" x 774" Right
20 x 8" Right
20' x 10" Right
Box Bottom Weldment
20" x 774" Right
20" x 8" Right
20' x 10" Right
Center Brg Mount PIt 20' Drill
Box Bottom Assembly 20 Drill
20' x 72" Left
20" x 8" Left
20" x 10" Left
Box Bottom Weldment
20' x 72" Left
20" x 8" Left
20" x 10" Left
Grain Box 20’ Drill
HHCS 3/8" x 112"
Lid Bushing
Box Lid 20" Drill
Hex Shaft 122 1/4" 20" Drill
Bearing
Slot Rack Plate
Shoulder Bolt %" x 12"
Socket Head

Part No.
198903
221317
570341
308122
335737
01011600
190942
145144
333427
954362
954131
330456
602367
332528

330928
500330
309062
431023
935106
935098
605709
605527
605535
330043
334847
550772
332205
02016400
605659
961961
550483
334516
01144500
550517
550616
550525
601724
334565
334557
601716
333542
334490
332940
146090
956672
957084
01011600
501320

Description
Shifter Lever Hold-Down
Lid Latch Bracket
Drill Lid Latch w/Hook
Handle
U-bolt 5/8" x 4" x 3"
HHCS 5/16" x 1 1/4"
Lid Latch
Lid Latch Spool
Bolt 2" x 372" All Thread
Sprocket 2050 44T w/1" bore
Sprocket 2050 18T w/1" bore
Klik Pin 3/16"
Key 1/4" x 1"
Mach Bushing

11/4" x 3/4" x 18ga
Klik Pin 7/16"
Spring
Hex Sprocket Adapter
Chain 2050 x 41 Links
Sprocket 2050 30T w/1" bore
Sprocket 2050 25T w/1" bore
Light Grommet
Amber Light
Red Light
Lock washer 3/8"
Wing Nut 3/8"
Slot Match Plate
Hex Nut 1/4"
Flat washer 1/4"
Grommet 1/4 x 5/8 x 11/32
Seed Gauge Pointer
Cast Seed Cup
Set Screw 1/4-28 x 1/4 Cone Pt
HHCS 5/16" x 3/4"
Wobble Slot Adj. Side Long?D
Cast Seed Cup for Gauge Plt
Wobble Slot Half w/Groove
Seed Slot Adj. Gauge Plate
Lock washer #8 Internal Tooth
Machine Screw #8 x 1/4 Round
Wobble Slot Lock Bolt Pin
HHCS 5/16" x 5/8"
Machine Screw 1/4" x 5/8"
Carriage Bolt 3/8" x 2"
Wobble Slot Adj. Collar
Slot Adjustment Bracket
Slot Adj Bracket Handle
HHCS 5/16" x 1 1/4"
Belleville Washer Springs

41



10' Drive

NOTE:

Make sure when you change from
roading position to field position that
the nylon idlers are lined up on the
chain. Failure to do this will result in
damage to the idlers and chain.

Item Part No. Description Item Part No. Description
1 330928 Klik Pin 3/16" 29 06409700 Set Collar 1" Steel
2 332528 Machine Bush 30 01147800 HHCS 5" x 1%%" Grb5
11/4" x 3/4 x 18ga 31 310656 Key 3/16" x 17%"
3 500330 Spring 172" 32 964288 10" Wheel Spindle
4 309062 Hex Sprocket Adapter 33 337352 Handle Nut %2"-13 x 474"
5 431023 Chain 2050 41 Links 34 431825  Chain 2050 47 Links
(See Page 17) (See Page 17)
6 935098 Sprocket 2050 25T w/1" bore 35 01140300 Carriage Bolt /2" x 2 Gr5
7 571273 Nylon Idler 36 864157 Wheel ldler Assy
8 602367 Key 1/4" x 1" (See Page 41)
9 935106 Sprocket 2050 30T w/1" bore 37 954370  Hub Drive Sprocket 2050 18T
10 03001500 Bearing 1" 2 bolt Flange (772" 10" Spacing)
11 309714 Extension Shaft 38 334516  Set Screw 1/4-28 x 1/4 Cone
12 333427 All Thread Bolt 75" x 375" Point
13 337071 Cotter Pin 3/32" x V5" 39 403279 Bearing 2" 4B (5 1/8"center)
14 150334 Adapter Sleeve 403287  Insert for #403279
15 335349 Clevis Pin 1/4" x 1 5/8" 40 330092 HHCS '2"x4"
16 334813 Roll Pin 5/16" x 1%%" 41 145623  Spindle Bushing
17 870402 10' Gear Box Assembly 42 331363 Hex Nylock Nut %%"
18 333484 Carriage Bolt /2" x 6" 43 330134  Hex Nut %"
19 431239 Chain 2050 27 Links 44 330159  Flat washer %"
(See Page 17) 45 330142  Lock washer 5"
20 471854 Cylinder 1" x 2" 46 874834  Adjustment Handle
21 331363 Hex Nylock Nut 15"
22 963603 Clutch Bracket Mount Sensor Replacement Parts
23 870121 Clutch Lever Assy 607119  Bin Sensor Kit
24 335364 Carriage Bolt /2" x 6" Gr 5 607135  Shaft Sensor Kit
25 860825 Throw-out Clutch Half Assembl 609115 4610, 4613 & 4615 Branch Cable
26 863795 Drive Clutch Sprocket Assy-20 609107 25' 10 Pin Cable
(772" & 10" Spacing) 607218  Console Mount Kit
27 335026 Machine Bushing 1%%" x1 x14ga 607127  Monitor Console
28 501031 Spring 2 3/4" 609123 4610, 4613 & 4615 Sensor Kit

42




13' Drive

Make sure when you change from
roading position to field position that
the nylon idlers are lined up on the
chain. Failure to do this will result in
damage to the idlers and chain.

Item Part No. Description Item Part No. Description
1 330928 Klik Pin 3/16" 28 501031  Spring 2 3/4"
2 332528 Machine Bush 29 06409700 Set Collar 1" Steel
11/4" x 3/4 x 18ga 30 01147800 HHCS '%"x 175" Gr5
3 500330 Spring 172" 31 310656 Key3/16"x 12"
4 870196 Clutch Assembly 32 961532 Wheel Spindle
5 431023 Chain 2050 41 Links 33 337352 Handle Nut 2"-13 x 472"
(See Page 17) 34 431825 Chain 2050 47 Links
6 935098 Sprocket 2050 25T w/1" bore (See Page 17)
7 571273 Nylon Idler 35 01140300 Carriage Bolt 2" x 2 Gr 5
8 602367 Key 1/4" x 1" 36 864157  Wheel Idler Assy
9 935106 Sprocket 2050 30T w/1" bore (See Page 41)
10 03001500 Bearing 1" 2 bolt Flange 37 954370  Hub Drive Sprocket 2050 18T
11 312314 Extension Shaft (772" 10" Spacing)
12 333427 All Thread Bolt 75" x 375" 38 334516  Set Screw 1/4-28 x 1/4 Cone
13 337071 Cotter Pin 3/32" x 15" Point
14 150334 Adapter Sleeve 39 330134  Hex Nut %"
15 335349 Clevis Pin 1/4" x 1 5/8" 40 330159  Flat washer 2"
16 334813 Roll Pin 5/16" x 175" 41 330142  Lock washer 2"
17 875989 13' Gear Box Assembly 42 331363  Hex Nylock Nut 5"
18 333484 Carriage Bolt 72" x 6"
19 431239 Chain 2050 27 Links
(See Page 17)
20 471854 Cylinder 1" x 2"
21 403279 Bearing 2" 4B (5 1/8"center) Sensor Replacement Parts
403287 Insert for #403279 607119  Bin Sensor Kit
22 963603 Clutch Bracket Mount 607135  Shaft Sensor Kit
23 870121 Clutch Lever Assy 609115 4610, 4613 & 4615 Branch
24 335364 Carriage Bolt 2" x 6" Gr 5 Cable
25 860825 Throw-out Clutch Half Assembly 609107  25' 10 Pin Cable
26 863795 Drive Clutch Sprocket Assy-20T 607218  Console Mount Kit
(772" & 10" Spacing) 607127  Monitor Console
27 335026 Machine Bushing 12" x1 x14ga 609123 4610, 4613 & 4615 Sensor Kit

43



15' Drive

Make sure when you change from roading
position to field position that the nylon
idlers are lined up on the chain.

Failure to do this will result in damage to
the idlers and chain.

44



15' Drive

Item Part No. Description
1 870196 Clutch Assembly
(Shown below
2 403279 Bearing 2" 4B (5 1/8"center)
403287 Insert for #403279
400739 Bearing 2" 4B (4 3/8" center)
400994 Insert for #400739
3 954370 Hub Drive Sprocket 2050 18T
(772" & 8" Spacing)
953216 Hub Drive Sprocket 2050 25T
10" Spacing)
4 864157 Wheel Idler Assy
(See Page 41)
5 01140300 Carriage Bolt¥2"x2 Gr5
6 860825 Throw-out Clutch Half Assembly
7 431825 Chain 2050 47 Links
(See Page 17)
8 863795 Drive Clutch Sprocket Assy-20T
(72" & 10" Spacing
863787 Drive Clutch Sprocket Assy-18T
(8" Spacing)
9 335026 Machine Bushing 12" x1 x14ga
10 06409700 Set Collar 1" Steel
11 501031 Spring 2 3/4"
12 335364 Carriage Bolt 2" x 6" Gr 5
13 963603 Clutch Bracket Mount
14 471854 Cylinder 1" x 2"
15 331363 Nylock Nut 2"
16 333484 Carriage Bolt 75" x 1 3/4"
17 337352 Handle Nut %%-13" x 475"
18 01147800 HHCS %" x 1%%" Gr5
19 961532 Wing Spindle (Stress Proof)
20 310656 Key 3/16" x 11/2"
21 330159 Flat washer 2"
22 863910 Gear Box Assembly
Clutch Assembly
#870196
Item Part No. Description
*1 330464 Wheel Bolt /2" x 1 3/4" SAE
*2 331314  Wheel Nut »5"-20 90°
3 551291 Q783 Hub Complete less bolts
4 01225200 HHCS %" x 5"
5 963835 Clutch Plate
6 337139 Tap Bolt 2" x 2" SAE Gr5
7 222612  Clutch Pressure Plate
8 08476400 Friction Disc 374" x 6"
9 963827  Drive Clutch & Pressure Plate
10 502286  Spring 1 1/4" x 52" x 1 3/4"
11 330159  Flat washer 2"
12 331363  Hex Nylock Nut %"

*Not included in assembly

Item Part No.
23 935098
24 935106
25 431239
26 150334
27 309714
28 03001500
29 333427
30 571273
31 935098
32 431023
33 309062
34 500330
35 332528
36 330928
37 602367
38 935106
39 334813
40 330134
41 870121
42 334110
43 330142
44 334516
45 874834

Description
Sprocket 2050 25T w/1" bore
Sprocket 2050 30T w/1" bore
Chain 2050 27 Links

(See Page 17)
Adapter Sleeve
Extension Shaft
Bearing 1" 2B Flange
All Thread Bolt /2" x 3 /2" Gr 5
Nylon Idler
Sprocket 2050 25T w/1" bore
Chain 2050 41 Links

(See Page 17)
Hex Sprocket Adapter
Spring 172"
Machine Bush 1 1/4" x3/4 x18ga
Klik Pin 3/16"
Key 1/4" x 1"
Sprocket 2050 30T w/1" bore
Roll Pin 5/16" x 14"
Hex Nut 2"
Clutch Lever Assy
Hex Jam Nylock Nut 5"
Lock washer 5"
Set Screw 1/4-28 x1/4 Cone
Point
Adjustment Handle

Sensor Replacement Parts

607119
607135
609115
609107
607218
607127
609123

Bin Sensor Kit

Shaft Sensor Kit

4610, 4613 & 4615 Branch Cable
25' 10 Pin Cable

Console Mount Kit

Monitor Console

4610, 4613 & 4615 Sensor Kit

45



20' Drive

NOTE:

Make sure when you change from roading
position to field position that the nylon
idlers are lined up on the chain.

Failure to do this will result in damage to
the idlers and chain.




20' Drive
Item Part No.

1
2

oo ~Noor H»

870196

403279
403287
400739
400994
954370

953216
864157

01140300
860825
431825

863795
863787

335026
06409700
501031
335364
963603
471854
331363
333484
337352
01147800
961532
310656
330159
863910
935098
935106
431239

150334

Description
Clutch Assembly
(Shown below )
Bearing 2" 4B (5 1/8"center)
Insert for #403279
Bearing 2" 4B (4 3/8" center)
Insert for #400739
Hub Drive Sprocket 2050 18T
(72" & 8" Spacing)
Hub Drive Sprocket 2050 25T
(10" Spacing)
Wheel Idler Assy
(See Page 41)
Carriage Bolt /2" x 2 Gr5
Throw-out Clutch Half Assembly
Chain 2050 47 Links
(See Page 17)
Drive Clutch Sprocket Assy-20T
(72" & 10" Spacing)
Drive Clutch Sprocket Assy-18T
(8" Spacing)
Machine Bushing 12" x1 x14ga
Set Collar 1" Steel
Spring 2 3/4"
Carriage Bolt 2" x 6" Gr 5
Clutch Bracket Mount
Cylinder 1" x 2"
Nylock Nut %"
Carriage Bolt 75" x 1 3/4"
Handle Nut 72-13" x 472"
HHCS %" x 12" Gr5
Wing Spindle (Stress Proof)
Key 3/16" x 175"
Flat washer 5"
Gear Box Assembly
Sprocket 2050 25T w/1" bore
Sprocket 2050 30T w/1" bore
Chain 2050 27 Links
(See Page 17)
Adapter Sleeve

Wheel Idler Assembly
# 864157

Item Part No.

QOONOONDBRWN -

-_—

957134
309740
957126
150235
571075
330159
330142
01029800
600346
337394

Description

Wheel Slotted Arm
Rear Shaft Idler
Wheel Idler Arm
Front Shaft Bushing
Nylon Chain Idler
Flatwasher 2"
Lockwasher 72"
HHCS 2" x 1" Gr5
Zerk 1/4"-28 x 17/32"
HHCS 2" x 1"

w/zerk hole @‘
SV
)

Item Part No.
27 309714
28 03001500
29 333427
30 571273
31 935098
32 431023
33 309062
34 500330
35 332528
36 330928
37 602367
38 935106
39 334813
40 309765
41 150342
42 605683
43 309773
44 01139500
45 335349
46 337071
47 215871
48 870121
49 334110
50 330142
51 330134
52 334516
53 874834

Description
Extension Shaft
Bearing 1" 2B Flange
All Thread Bolt 75" x 3 75" Gr 5
Nylon Idler
Sprocket 2050 25T w/1" bore
Chain 2050 41 Links

(See Page 17)
Hex Sprocket Adapter
Spring 172"
Machine Bush

11/4" x 3/4 x 18ga
Klik Pin 3/16"
Key 1/4" x 1"
Sprocket 2050 30T w/1" bore
Roll Pin 5/16" x 1%%"
Drive Shaft 755"
Connector Spool
Key 1/4 x 475"
Drive Shaft 54 1/8"
Set Screw 3/8-16 x 3/8" Star Cup
Clevis Pin 1/4" x 1 5/8"
Cotter Pin 3/32" x 15"
20' Bearing Plate
Clutch Lever Assy
Hex Jam Nylock Nut 2"
Lock washer 75"
Hex nut 75"
Set Screw 1/4-28 x 1/4 Cone
Point
Adjustment Handle

Sensor Replacement Parts

607119
607135
609149
609107
607218
607127
609131

Bin Sensor Kit
Shaft Sensor Kit
4620 Branch Cable
25' 10 Pin Cable
Console Mount Kit
Monitor Console
4620 Sensor Kit

47



All Plant Opener Assembly

“INIHSNG
V98l 3SN 'g30IIN 4l
'SIAVIE NITIMLIT FOVAS
/0010 L91/¢ IATIHOY
O ONIHSNG ¥o¥ 1 39N

@@ [2io0]

48



All Plant Opener Assembly

Item

OCONOONPRWN

26
27

Part No.
871004
871012
871020
871038

335737
337147
964692
152561
337972
964726
01015700
502294
330159
152611
337469
243857
330878
330571
845925

502633
636761

401042
980037
601351
335596
334466
964718
502302
278317

859967
874362
874354
859991
860007
338053
954636

Description

Ri%ht Short Opener Assembly

Left Short Opener Assembly

Ri%ht Long Opener Assembly

Left Long Opener Assembly
Items #10,11,13,24-29 & 61-65
are NOT included in assembly

U-Bolt w/Lock washer & Hex nut

U-Bolt 5/8" x 4" x 3" (2x4 Tube

U-Bolt 5/8" x 4" x 5" (4x4 Tube

Opener Mounting Bracket

Opener Arm Bushing

HHCS 72" x 6"

Lower Arm

Center Lock Nut 3/4"

Opener Extension Spring

Flat Washer 5"

Spring Bushing

U-Bolt 5/8" x 4" x 675"

Offset Mounting Plate

Lock Washer 5/8"

Hex Nut 5/8"

Double Disc Blade Assy- 6 notch
Includes #15,16, & 19

Blade 16" x 4mm Notched

Bearing & Flange Sub-Assembly
Includes #17 & 18

Bearing

Bearing Flange

Rivet 5/16" x 2" Button Head

HHCS 5/8" x 3" Gr 8 Left Hand

HHCS 3/4" x 6"

Upper Arm

Curved Spring Washer

Dust Seal Cap

Presswheel Arm Assembly
Includes #26-29, 33,47

Single 3x14 V-Type

Single 3x13 Center Rib

Single 3x13 Dual Rib

Single 2x13 Peaked

Sin%le 2x13 (Shown)

HHCS 2" x 5" Gr 8

Presswheel Arm

#881631 Quadrant 2018

Item Part No.
28

29
30

Item

AWN_2O0OONOONPRWN -

_aaaa

531095
530667
531111
531483
531541
01572700
964817
964809
964791
964783
330837
338624

148999
150045
257048
502146
502153
330852
336909
400747
606558
330720
333351
335620
845917

502641
337865

03223500
964908
871061
881631
502310
964874

149393
224014
337063
224030
224022
604504
149385
606699

605907

Part No.
979450
249201
249219
224030
502310
615740
615724
330159
615732
572503
331926
335240
331363
148999

Description
Presswheels
2" x 13" w/Smooth Sides (shown)
2" x 13" Peaked w/Smooth Sides
3" x 13" Center Rib
3" x 15" V-Type
3" x 13" Dual Rib
Hex Nylock Nut 5/8"
Long Opener -- Left (shown)
Long Opener -- Right
Short Opener -- Left
Short Opener -- Right
Hex Nylock Nut 3/8"
HHCS 3/8" x 1 3/4" Gr 8
W/Hex Nylock Nut
Bushing 3 19/32"
Scraper Bushing 1 3/8"
Scraper Plate
Scraper Spring - Left (shown)
Scraper Spring - Right
Flat Washer 5/16"
Hex Nylock Jam Nut 3/8"
Neoprene Dust Seal
Bushing 1" OD
Machine Bush 1 1/8 x 5/8 x 14ga
Machine Bush 1 1/8 x 5/8 x 18ga
HHCS 5/8" x 3" Gr5
Double Disc Blade Assy -- Plain
Includes 16,19, & 45
Blade 16" x 4mm Plain
HHCS 2" x 472" Gr 8
w/Hex Nylock Nut
Reversible Lock Nut 2" Gr 8
Presswheel Swivel Bracket
Quadrant Sub-Assembly 2006
Quadrant Sub-Assembly 2018
Quadrant Spring 1 1/4
Quadrant Handle

Bushing 5/16"
Quadrant Strap Right
Nylon Washer 11/16"0OD x %2"ID
Quadrant Lock Latch
Quadrant Strap Left
Rubber Grommet 1/2" ID x 1" OD
Quadrant Bushing 3/4"
Spring Bushing 1" ID
Included in #964692
Spring Bushing 3/4" ID
Included in #964908

Description

Quadrant Handle
Quadrant Strap Right
Quadrant Strap Le
Quadrant Lock Latch
Quadrant Spring

Rubber Grommet 5/8" IDx5/16
Bushing 1/2"ID x 25/32"
Flat Washer 1/2"
Bushing 1/2"ID x .33
Nﬂon Bushin9

HHCS 2" x 2

HHCS 2" x 1 3/4"
Nylock 5"

Bushing 1/2"ID x 3 19/32

49



"X0d ¥dvdD HIIM TATIVIVA

NOY MIHEZ EMVN °LNOdd HHL

OL 3 NMOQ X¥HZ HLIM ONI¥VAd
TIVLSNI "MYHdZ ,GF HLIM ONIYVId

NI X¥HZ HOVId-dd :HION

"MO¥YY J0
~~NOILDHYIId NI XD0T
SYYITOD MOOT :HION

‘ZZ# LAVHS NI dTOH
HLIM JH¥HINID 39 OL SI
L# LAVYHS NI HTOH :HION

dAATTIIVIEA

tdn UZHm<MM% .
SHILON

NO X437

P W3LI NO
LNO dNd DONOT

S

NOY MYEZ EMYA °LNOYA

JHL OL ANV dN XMY3Z
HLIM ONIYVHd TIVLSNI "MYHZ S
HLIM ONIY¥VId NI MY¥HZ HOVId-Hdd :*HION

Gear Box Assembly

10'

50



Gear Box Assembly

10'

Item

AaAPLON-

oo~

Part No.
309088
604611
334581
860908
01010800
330845
330811
02300200
330845
330811
330852
312272
337212
330134
330159
331363
03001500
954339
01017300
330035
330894
330043
311100
954941
309112
01261700
330845
330811
309070

Description

Handle Shaft

Plastic Ball Knob 3/8" -16 T.P.I.
Roll Pin 5/32" x 7/8"
Derailleur Clutch Mount Assy
HHCS 5/16" x 1" Gr 5
Lockwasher 5/16"

Hex Nut 5/16"

HHCS 5/16 x 2" Gr 5
Lockwasher 5/16"

Hex Nut 5/16"

Flatwasher 5/16"

Clutch Shaft

Tap Bolt 2" x 2" Gr 5

Hex Nut 72"

Flatwasher 5"

Hex Nylock %"

Bearing 1" Flange Mount
Derailleur Bracket

HHCS 3/8"x 1" Gr 5

Hex Nut 3/8"

Flatwasher 3/8"

Lockwasher 3/8"

Box End Drive Shaft

Idler Arm

Idler Arm All-thread Shaft
Carriage Bolt 5/16" x 1 1/2" Gr 5
Lockwasher 5/16"

Hex Nut 5/16"

Gear Box Shaft

Part No.
211896
502161
309138
309104
954347
309054
432708
432542
330571
954149
334516

430603
957092
500173
335422
330134
3301569
330134
331363
10490100
330936
330035
330894
330043
01162700
330845
330811
330852

Description
Derailleur Spring Catch Plate
Knob Spring
Shift Lock
Adjustment Handle Shaft
Sprocket Cluster Bracket
Cluster Shaft
Sprocket Cluster
Chain #40 x 64 Pitches Complete
Hex Nut 5/8"
Sprocket #40 30 Tooth w/1" bore
Allen Set Screw 1/4"-28
x 1/4" Cone
Sprocket 17 Tooth Idler
Gear Box Shell
Idler Spring
HHCS %" x 24" Gr 5
Hex Nut 2"
Flatwasher %"
Hex Nut %"
Hex Nylock 5"
Key 1/4" x 1/4" x 1 1/4"
Cotter Pin 1/8" x 1"
Hex Nut 3/8"
Flatwasher 3/8"
Lockwasher 3/8"
Zerk 1/4" -28 45°
Lock Washer 5/16"
Hex Nut 5/16"
Flat Washer 5/16"

51



Gear Box Assembly

13'

"XO0d ¥¥dD HLIM THTTIVIVYd

NOF YMdH7Z HMYN ° LNOdd4 HHL

OL 3 NMOQ MdHdZ HLIM ONIYEVYHAd
,AQQHmZH MYHZ 97 HLIM ONIYVHY

NI MYHZ HOVYTId-Hd :HION

TMOddY 40

NOIILOHAIA NI D207
SYYTITOD XMDO0T :+HION

‘Zc# ILAYHS NI HTOH
HLIM dHIILNAD Hd9 OL SI
L# IJAVYHS NI HTOH :H{ION

"XO0d ¥d¥dD HLIM THTIVIVYd
NOF MdHZ EMYN ° LNOdA
dHL OL ANV dN X947
HLIM DNIYVHd TIVLSNI "“XMddZ2 ,SP
HLIM ONIYVHd NI MYHZ HOVId-HUd :HILION

52



Gear Box Assembly

13’
Item Part No. Description Item Part No. Description
1 309088 Handle Shaft 16 309070 Gear Box Shaft
2 604611 Plastic Ball Knob 3/8" -16 T.P.I. 17 211896 Derailleur Spring Catch Plate
3 334581 Roll Pin 5/32" x 7/8" 18 502161 Knob Spring
4 860908 Derailleur Clutch Mount Assy 19 309138 Shift Lock
5 01010800 HHCS 5/16"x 1" Gr 5 20 309104 Adjustment Handle Shaft
330845 Lockwasher 5/16" 21 954347 Sprocket Cluster Bracket
330811 Hex Nut 5/16" 22 309054 Cluster Shaft
6 02300200 HHCS 5/16 x 2" Gr 5 23 432708 Sprocket Cluster
330845 Lockwasher 5/16" 24 432542 Chain #40 x 64 Pitches Complete
330811 Hex Nut 5/16" 25 330571 Hex Nut 5/8"
330852 Flatwasher 5/16" 26 954149 Sprocket #40 30 Tooth w/1" bore
7 312272 Clutch Shaft 27 334516 Allen Set Screw 1/4"-28
8 337212 Tap Bolt 1/2"x 2" Gr5 x 1/4" Cone
330134 Hex Nut 1/2" 28 430603 Sprocket 17 Tooth Idler
330159 Flatwasher 1/2" 29 957092 Gear Box Shell
331363 Hex Nylock 1/2" 33 500173 Idler Spring
9 03001500 Bearing 1" Flange Mount 34 335422 HHCS 1/2"x 2 1/2" Gr 5
10 954339 Derailleur Bracket 330134 Hex Nut 1/2"
11 01017300 HHCS 3/8"x 1" Gr 5 35 330159 Flatwasher 1/2"
330035 Hex Nut 3/8" 36 330134 Hex Nut 1/2"
330894 Flatwasher 3/8" 37 331363 Hex Nylock 1/2"
330043 Lockwasher 3/8" 38 10490100 Key 1/4" x 1/4" x 1 1/4"
12 312280 Box End Drive Shaft 39 330936 Cotter Pin 1/8" x 1"
13 954941 Idler Arm 40 330035 Hex Nut 3/8"
14 309112 Idler Arm All-thread Shaft 41 330894 Flatwasher 3/8"
15 01261700 Carriage Bolt 5/16" x 1 1/2" Gr 5 42 330043 Lockwasher 3/8"
330845 Lockwasher 5/16" 43 01162700 Zerk 1/4" -28 45°
330811 Hex Nut 5/16" 44 330845 Lockwasher 5/16"

45 330811 Hex Nut 5/16"
46 330852 Flatwasher 5/16"

~——— 15.438 ——=
REF'.
HOLES IN SHAFT
7 AND SHAFT 22 —— 6.750
MUST BE IN LINE +.000
-.063
F ] 5
O g3
ET 13—
S B
2 063 —— 15.531 ———=

53



Gear Box Assembly

15' & 20'

¥YED HLIM
TATTYEYd NOd
MYEZ IAYA CINOY¥d HHL
SR OL ANV NMOd X¥3Z
SO HIIM ONT¥VEE TTYISNI

*dn ONI¥YId /&

/~— NQETTIVNEQ @ -7

NO M¥HZ :3ION

*LAYHS 40 aNd
OL ¥¥TTIOD XMD0T WOdd
w1 d9 OL SAIIAN

- R |
ST ® @ LIVHS 2T WELII
N

¥YID HLIM TATIVYYd
NOY Y37 IAYH ° LNO¥d
HHL OL dN¥ d0 XMY¥dZ
HLIIM ONI¥YVdd TIYLSNI
“M¥EZ , S HIIM ONIY¥VIEL

HLIIM JE¥ILINED d9 OL ST
L# LAVYHS NI JTOH :JEION

TMO¥Y¥Y J0
NOIIDHEYId NI ¥D0T
SYYTTIOD ¥DO0T :HILON

54



Gear Box Assembly
15' & 20'

Item

AaAPLON-

oo~

Part No.
309088
604611
332452
860908
01010800
330845
330811
02300200
330845
330811
330852
309682
337212
330134
330159
331363
03001500
954339
01017300
330035
330894
330043
309252
954941
309112
01261700
330845
330811

Description

Handle Shaft

Plastic Ball Knob 3/8" -16 T.P.I.
Roll Pin 5/32" x 1 1/4"
Derailleur Clutch Mount Assy
HHCS 5/16" x 1" Gr 5
Lockwasher 5/16"

Hex Nut 5/16"

HHCS 5/16 x 2" Gr 5
Lockwasher 5/16"

Hex Nut 5/16"

Flatwasher 5/16"

Clutch Shaft

Tap Bolt 1/2"x 2" Gr 5

Hex Nut 1/2"

Flatwasher 1/2"

Hex Nylock 1/2"

Bearing 1" Flange Mount
Derailleur Bracket

HHCS 3/8"x 1" Gr 5

Hex Nut 3/8"

Flatwasher 3/8"

Lockwasher 3/8"

Box End Drive Shaft

Idler Arm

Idler Arm All-thread Shaft
Carriage Bolt 5/16" x 1 1/2" Gr 5
Lockwasher 5/16"

Hex Nut 5/16"

Part No.
309070
211896
502161
309138
309104
954347
309054
432708
432542

330571
954149

334516

430603
957092
500173
335422
330134
330159
330134
331363
10490100
330936
330035
330894
330043
01162700

Description

Gear Box Shaft

Derailleur Spring Catch Plate

Knob Spring

Shift Lock

Adjustment Handle Shaft

Sprocket Cluster Bracket

Cluster Shaft

Sprocket Cluster

Chain #40 x 64 Pitches
Complete

Hex Nut 5/8"

Sprocket #40 30 Tooth
w/1" bore

Allen Set Screw 1/4"-28
x 1/4" Cone

Sprocket 17 Tooth Idler

Gear Box Shell

Idler Spring

HHCS 1/2"x 2 1/2" Gr 5

Hex Nut 1/2"

Flatwasher 1/2"

Hex Nut 1/2"

Hex Nylock 1/2"

Key 1/4" x 1/4" x 1 1/4"

Cotter Pin 1/8" x 1"

Hex Nut 3/8"

Flatwasher 3/8"

Lockwasher 3/8"

Zerk 1/4" -28 45°

55



Clutch Lever Assemblies

# 863829

Item
1

Nogh WN

Part No.
337311

956490
337063

309641
149385
330894
330837

<
%ﬂ@

(Prior 1999)

Description
Screw 3/8" x 1 3/4"
Flat Head Socket
Clutch Lever Right
Nylon Washer
1/2" 1D x 11/16" OD x 1/32"
Clutch Lever Bushing
Bushing
Flat washer 3/8"
Nylock Hex Nut 3/8"

Drive Clutch Sprocket Assembly

#863787 18 Tooth
#863795 20 Tooth
#863803 25 Tooth
Item Part No. Description
1 337733 Screw 1/4" x 3/4" Countersunk
2 Drive Sprocket 2050
432450 18 Tooth Sprocket
431700 20 Tooth Sprocket
432500 25 Tooth Sprocket
*3 863779 Drive Clutch Assembly
4 401000 Bearing 1"
5 551218 Clutch Drive

* Includes ltems #4 & #5.

56

#870121

Item Part No.

Nogh WN

1

337311

963629
337063

309641
149385
330894
330837

Description
Screw 3/8" x 1 3/4"
Flat Head Socket
Clutch Lever Right
Nylon Washer
1/2" 1D x 11/16" OD x 1/32"
Clutch Lever Bushing
Bushing
Flat washer 3/8"
Nylock Hex Nut 3/8"

SCREWS NEED TO
BE EXTRA TIGHT.

USE LOCK TIGHT ON ALL SCREWS.
TORQUE TO 168 INCH POUNDS.



Clutch Half
& Drive Clutch Assembly
to Gear Box

5/16" roll pin is used
to hold drive clutch

sprocket assembly in
place.

1'3 3 o
A CAUTION!
Be sure throw-out
clutch half assembly moves
forward and back easily.
A WARNING!
When you re-adjust clutch lever, make sure spring
does not totally collapse. If spring totally collapses,

pressure could force set collar off, resulting in loss of
throw-out clutch half causing drill to stop seeding.

Hydraulics

Item Part No. Description
5 465179 Hose 75" x 54"
6 465708 Hose %" x 40"
7 465294  Adapter 3/4" MOR / 3/4" JICM
8 465104 Hyd. Valve Lock Pilot 3/4"JIC
9 471904  Adapter Run Tee
3/4JICM/3/4MOR
0 471896  Adapter 90°
9/16" JICM / 3/4" JICFSw
11 471938 Hose 1/4" x 60" 10" Drill
471920 Hose 1/4" x 54" 15’ Drill
471946  Hose 1/4" x 86" 20’ Drill
12 471854  Hyd Cylinder 1" x 2"
13 03357100 Adapter Straight
7/16MOR / 9/16 JICM

Item Part No. Description
1 465385  Hyd. Quick Coupler
2 467423 Hose 2" x 180"
3 473215  Hyd. Cylinder w/Depth Control
4" x 8" 3000 PSI
JIC4M 465310  Adapter 90° 3/4 MOR / 3/4

57



Spindle & Hub Assembly
#870576 - 10" Drill

#868711 - 13,

#863902 - 15’ & 20’ Drills (4 3/8" centers)

Item Part No. Description
1 964528  Spindle 10’ Drill
961847  Spindle 13', 15' & 20’ Drill 55 1/8")
956730 Spindle 15' & 20" Drill (4 3/8")
2 550897 8 Bolt Hub 10’ Drill
551291 6 Bolt Hub less bolts 13', 15" & 20" Drill
*3 330464  Lug Bolt for 6 Bolt Hub
*Lug Bolts are not included in
hub #551291
6 Bolt Hub
#551291
Item Part No. Description
1 400861 Grease Seal
2 400853 Inner Bearing
3 400846 Inner Cup
4 6 Bolt Hub
551291 Hub Complete less bolts
550707  Hub w/cups only
5 330464 Lug Bolt 72" x 1 3/4" SAE
6 05742200 Outer Cup
7 05741400 Outer Bearing
8 02080000 Spindle Washer
9 331801  Spindle Nut
10 02154300 Cotter Pin
11 05703400 Hub Cap
8 Bolt Hub
#550897
Item Part No. Description
1 550897 Complete Hub
2 336297 Lug Bolt 51 1/8")
336867  Lug Bolt (2" Drive Side)
336859  Lug Nut (Drive Side)
3 401661 Inner Cup
4 401679  Outer Cup
5 401653 Inner Cone
6 401687  Outer Cone
7 603613 Hub Cap
8 401646  Grease Seal
- 55097 Hub w/Cups Only

58

15" & 20’ Drills (5 1/8" centers)




Cover Shield
# 864140

Item Part No.

OO WN -

257428
309724
501205
330936
957068
956789

Description
Washer 15/16" x 16 ga
Handle Pin
Quadrant Spring
Cotter Pin 1/8" x 1"
Shield Latch
Cover Shield

59



All Plant
Presswheel Arm Assemblies

#874362 (Hammer)

3" x 13" Center Rib
Item PartNo. Description

1 01572700 Hex Nylock Nut 5/8"
2 531111 Presswheel 3 x 13
Center Rib

3 954636 Presswheel Arm

4 337873 HHCS 2" x 5 12" Gr 8

5 331983 HHCS 5/8" x 4"

6 148999 Bushing .747 x .532 x 3.594

7 03223500 Reversible Lock Nut 2" Gr 8
#877852 (Carlisle)

3" x 13" Dual Rib

Item Part No. Description
01572700 Hex Nylock Nut 5/8"
531541 Presswheel
3 x 13 Dual Rib
954636 Presswheel Arm
337873 HHCS 2" x 54" Gr 8
335182 HHCS 5/8" x 44"
148999 Bushing .747 x .532 x 3.594
03223500 Reversible Lock Nut 2" Gr 8

Nogbhw N-

60



All Plant
Presswheel Arm Assemblies

#859991

2" x 13" Peaked
w/Smooth Sides

Item

oONOOThWwWw N-

Part No.
01572700
530667

954636
337873
331983
148999
03223500
151472

#860007
2" x 1 3"

w/Smooth Sides

Item

Nogbhw N-=-

Part No.
01572700
531095

954636
337873
331983
148999
03223500

(Hammer)

Description

Hex Nylock Nut 5/8"

Presswheel 2 x 13 Peaked
w/Smooth Sides

Presswheel Arm

HHCS 2" x 54" Gr 8

HHCS 5/8" x 4"

Bushing .747 x .532 x 3.594

Reversible Lock Nut 2" Gr 8

Presswheel Shim @@ ARY 5

Assemble wheel with
extended race of bearing in
direction of arrow.

(Carlisle)

Description

Hex Nylock Nut 5/8"

Presswheel 2 x 13
w/Smooth Sides

Presswheel Arm

HHCS 2" x 5%2" Gr 8

HHCS 5/8" x 4"

Bushing .747 x .532 x 3.594

Reversible Lock Nut ¥2" Gr 8

Assemble wheel with
extended race of bearing in
direction of arrow.

61



Presswheel Assemblies

#531111

3" x 13" Center Rib

Item

NO R WN -~

Part No.

531145
403188
531152
606152
337857

#530667

2" x 13" Peaked

w/Smooth Sides
Item

62

OB WN -~

Part No.

530758
530766
401042

(Hammer)

Description
HHCS 3/8"x 2.5" Gr5

3x13 Presswheel Side

Bearing

Presswheel 3" x 13" Center RIlb
Bushing

HHCS 3/8"x 1 3/8" Gr 5

Hex Locknut 3/8"

(Hammer)

Description
HHCS 3/8" x 1 5/8" Gr 5
HHCS 3/8" x 5/8" Gr5

2x13 Smooth Presswheel Side
2x13 Peaked Presswheel
Bearing

Hex Locknut 3/8"



Presswheel Assemblies

#531095 2x13 Carlisle
#531483 3 x 15 V-Type Carlisle
#531707 Presswheel Half
#531723  Presswheel Tire
#531541 3 x 13 Dual Rib Carlisle
#531764  Presswheel Rim
Feed Tube
Assembly
Item PartNo. Description
1 604777 Clamp 1 3/8" x .162 (A-22)
2 571018 Upper Seed Tube-18"
Long Opener
571059 Upper Seed Tube- 17"
Short Opener
3 Bottom Tube
571984 33"-Long Openers
571992 32"-Short Openers

Bottom Tube Assembly - Prior 2010

#872036
571364
571323
603027

#876235
571364
570945
603027

Feed Tube 14 5/8"
16" Tube
Hose Clamp

Feed Tube 14 5/8"
145" Tube

Hose Clamp

63



Hydraulic Markers
15' & 20' Marker

Item PartNo. Description

331710 HHCS 5/16" x 2 5" Gr 5
334789 HHCS 1" x 3 12" Gr 5
335620 HHCS 5/8" x 3" Gr 5
956946 Base Lug Spring Mount
842906 Opener Spring Assembly
309708 Marker Pin

332262 Jam Nut %"

335612 Screw 15" x 272" Hex FI Gr 8
332593 Chain Connector Link 5/16"
432765 Chain 1/4 Proof x 12 Links
956961 Base Mount - Right

956953 Base Mount - Left

12 334185 U-bolt 3/4" x 6" x 5 15"

13 956938 Marker Arm

14 463703 Cylinder 2" x 8" w/o DC

15 215152 Safety Chain Mount Plate
16 331223 Set Screw 5/8" x 1 3/4" Sq Hd
17 331538 Jam Nut 5/8"

18 334946 HHCS 2" x 3" Gr 5

19 957118 Adjustable Marker Arm

20 861450 Marker Blade Assy (See Page 57)
21 600213 Bushing

2 O0OOWONOOITRWN-

—

64



Hydraulic Markers

BOTTOM PORTS

MARKER CYLINDERS

Marker Blade Assembly

#861450
Item Part No.
1 956086
2 330571
330878
3 330183
4 400747
5 606558
6 335448
7 01144500
8 501437
9 633891
551200
401042
10 330845
11 330811
12 923631
13 331983
14 928564
15 330852

Description
Marker An%le Adjusting Tube
Hex Nut 5/8"

Lock Washer 5/8"

Flat Washer 5/8"

Neoprene Dust Seal

Bushing

HHCS 5/16" x 1 1/2" Gr 5
HHCS 5/16" x 3/4" Gr 5

16" Notched Blade 4MM
Bearing & Flange Assy
Flange Only

Bearing Only (Qty. 2)

Lock Washer 5/16"
Hex Nut 5/16"
Bushing

HHCS 5/8" x 4" Gr 5
Depth Band

Flat Washer 5/16"

TOP PORTS TO RAM ’
ENDS OF MARKER
CYLINDERS.

15' & 20' Marker Hydraulics
Item Part No.

N OOaRhWN-=-

465385
465294
469668
470179
463703
00563700

469650
469684

Description

Hyd. Quick Coupler

Adapter 3/ 4" MOR / 3/4" JICM
Hose 3/8" x 170"

Sequence Valve (6 Ports)
Hyd. Cylinder 2" x 8"

Adpt 90° 3/8 NPTM / 9/16
JICM

Hose 1/4" x 125" 15" Drill
Hose 1/4" x 155" 20’ Drill

65



Spring Tine Harrow

HARROW ARM MOUNT MUST

BE MOUNTED BETWEEN OPENERS.

(SEE FLAT LAY-OUT)

Ite1m Part No.

2

o

o OoONO®

66

959288
334458
330142
330134
976910
959254
151050
336321
330878
330571
331538
337584
959262
334243
330837
959270

Description
Bolt Plate
HHCS 2" x 6" Gr 5
Lock washer 2"
Hex nut 72"
Harrow Arm Mount
(Prior 2006)
Bushing
HHCS 5/8" x 2 1/4" Gr 5
Lock washer 5/8"
Hex nut 5/8"
Jam nut 5/8"
Harrow Adj Bolt 5/8" x 2" Gr 8
Harrow Arm Weldment
HHCS 3/8"x 2" Gr 5
Hex Nylock 3/8"
Harrow Lock Weldment

Item
11

12
13

14

—_
O~NOO

Part No.
149849

149476

956987
336032
330878
330571
334243
330043
330035
501544
202226
954024
330860

Description
Harrow Pipe 94"
(Center & Outside Wings)
Harrow Pipe 78"
(Inside Wings Only)
Tine Gang Bar
U-bolt 5/8" x 1 3/8" x 2 9/16"
Lock washer 5/8"
Hex nut 5/8"
HHCS 3/8" x 2" Gr 5
Lock washer 3/8"
Hex nut 3/8"
Harrow Tine 11"
Adjustment Plate
Transport Pin
Hairpin 5/32"



Harrow Layouts

10' Drill - 7%" Spacing

i [

MAIN FRAME

E——1]

iy
|
|
|
|
il

[

|
H
|

TOOL BAR ASSEMBLY

Ml N N
i jlﬁ hd bd b j[‘;‘i‘j[‘j[‘j[‘}‘ft‘][‘][ hd bo ;T[ h
— 8.188 [ U 7 500~ 1 8.188
| 45. 688 45.688 |
| —— 7.125= i i
i sz ] i
- | s62458-62" TINE AsSY. —{ 7.500[F~ §62458-62" TINE ASSY. |
e N e e e e e e A = RE=E e e e e e s e
T T T T T T T e e T et T
SR it~ Heply i
& & & & & & & @
= 7:7w+7+47\77}7¢~%7+*477\707F7F*n‘f:fjﬁ w++4rw%+»4»kk«+:f\ﬁ
2101 rrrrrrrre ‘J T T rrrrorT e
‘ 7.125
VIEW LOOKING FROM BACK OF DRILL e — 5125
10" Drill - 10" Spacing ]
|
L
——
® | I
ﬂ ﬁ | MAIN FRAME ﬁ W
i
i
; ) TOOL BAR ASSEMBLY 0
d'bjd'h d'bh d'b d'bhjd'b d'bld'h d'b d'b d'b|d"Db
— 10.688 | — 10.688 —
50.313 50.313
H H» 7.125= H H
} _ 5.125 | _
N 862458-62" TINE ASSY. h ‘ I~ 862458-62" TINE ASSY. _

e e e e e e e N e e e S T = e e B e I e e e T s Y e e e e N ) e S
T T T T T T e e T e T e (T
,[@m el e, — ~ [&]e e[ &L
T ®7$‘ }@7432 @7$} ‘®7$ 5.125

L] L] 4" “7 ® 7g ‘47
H**wL*Q*w+*+w*{**F¢ﬂ‘**\*¢~#*+4*)**Ff+*® @*W*F*+4*1**F*#**\*Pkfﬂ‘*ﬂ**\**Jr*@ ==
2t H¥ T rrrrrrrrrioe

VIEW LOOKING FROM BACK OF DRILL

4>

7.125=~—
5.125

i

67



Harrow Layouts

TII¥9d J0 YMOVd HHI WOdd ONIMOOT MIATIA

|

L] w*:mNzam:W: 3 azizmj

S L T 1 A I A
RN RN NN
o0s 2=l |
[ Z STT LS ﬁo T‘ T L ﬁm ETARIA Z |
— GTI'LT *D 000°2 D D* STT LT

" ASSY

dgvd TOOL

XOddvdD

: INTdd NIV

=

=

TIIdd 40 MOVE HHIL WOdd ONIMOOT MATA

0002

77

7*m§.ﬂ+7 ﬁ‘ sz1 12—

LU el ULV L L LR DLl LI LI LI L] ] ]
RNl AEEuAERL sxy SRS RER] Nk (SN RERER] o REREN
- I — omm.:mff ‘,womm.: = I -
W ﬁw . m= T‘ SzT Tz — 1 =gzT e z . Z ,
~— gzo° 12 \YD D 0002 D DA‘ sz9 1z —

I *ASSY dvd T00L U

XOddvdD

: AWN7Id NIV

15' Drill - 7%" Spacing

68



Harrow Layouts

TII¥d 40 ¥OVd HHL WO¥d ONIMOOT MAIA

ST1L
ﬁdwﬁmﬂl
Ll Lkl el bl Lol LLLLLLLL LI ]
i — 007z | X
Ll e (e e d o
LU | LTI Tl Or Ly e Ly
3 I i
—losz 6 = —1  |=o0sc9 TR = —l osz 6|~ I
o$ o =gzt e 7 o o$ meerer o$ o$
gz~ T ez~ R ‘
” G166 GZ1°66 ﬁ
*mﬁ.imu ﬁu Dl‘mﬁ‘mw\VA‘mNﬁmm\lD ﬁu ﬁwmﬁ.i*

o N XOgYYID [
: —

HA7dd NIV

D

20' Drill - 72" Spacing

= TITEQ 40 MOVE FHI WOWd ONIMOOT MAIA
000°¢

7 7

NEREENEE NN NN NN NN
NENIK A AENENRNN, sm AERARRERIINk (NN ENENL i) RERAN
W = ) = T‘ Gz1 1z — =1 I szr-st - : . : W
I~ GZT°61T \VD D 000°2 D D“ SZT'6T — ™|

jm‘".ﬂﬁz k U % *ASSY 9vd T00L U % U % :ﬁT.ﬂﬁJ

t
- . i .
S ANTEA NIYH "
i
i

7 XO0ddvEd

—_

| | 2
| | D

@

15’ Drill - 10" Spacing

69



Harrow Layouts

T1149d

40

Move HHL WO¥A ONIMOOT MAIA

T

- CTASN
rAR
o717 e BT A
bl Ll DL LU LRI DI el LI L]l |
—— 0002 || s T — =000z uﬂq o )
. — M oF n ]
100" 7= 1o || e 0- |— &[] e o || ¢
.M__onlA:lF Ear=rr I_HAIT.....:I.FT_&I?;-:I.FL. ..Zl»._ﬁ,,n M:,QMAZNM'._RL L‘..I:A = - ..:|.|=f .:I.|=rla f:I..:I., ..Zl.._ﬁ,n AT;.I*:I...;,
g i == G
=~ —losz 6 = —1 o5z 6]~
Tﬂﬁ.mdv ~gzrer™
. —=lgz1 L=
GZ1°65 |
[~ Sz9°6T = Sz9°61 \YD D DT GZI 6T — |

HERERIRENT NENIEN]

U “ASSY d¥vd T100L

!
I
I - | - I \S XOgIVID n
U ' i
| an
AT NIV i N
t
TII¥d 40 MOVE HHI WO¥d HNIMOOT MIATA
) i A
~GzreTT| RETARE N A
LOdd el LLLLLLLELL L REDELL ol LILLLLLLLL L]
= S S
—i =000z — —1 =000z . —
17 n s n el ]
il HENEEERERE Eaagel s DTN AN
—[—={=H = = = |T.|,|.|9.T,,m == B e e = = e = q.T,,m e ={= 4]
[=— [~—e1es €TE 6] = - [~ 881°¢
TAL.S €T Foererm o
gz LT
e MA‘ €9G°€z T T £95°¢€e \VD seres Dllmﬁlﬂlv

X0gdvdD n

HW7IA NIV

70



71



10', 13" & 15' Legume Box Assembly

NO LOCK

72



10', 13' & 15' Legume Box Assembly

Item

N_OOWO~NOOIA~

—_—

13

Part No.
977371
970939
972604
977397
970947
972596

277400
277129
269662
269688
972620
972638
03001500
01047000
330852
330845
330811
311878
608760
968966
312785
969048
337485
334516
314146
312363
311944
311951
571570
571588
571596

Description

Legume Box 4610
Legume Box 4613
Legume Box 4615
Legume Box Lid 4610
Legume Box Lid 4613
Legume Box Lid 4615
Legume Box Bottom
4610 x 772"

4610 x 10"

4613 x 772"

4613 x 10"

4615 x 772"

4615 x 10"

Bearing 1"

Carriage Bolt 5/16" x 1"
Flat Washer 5/16"
Lock Washer 5/16"
Hex Nut 5/16"

Hex Shaft 5/8" x 52"
Decal “Slot Adjustment”
Adjustment Handle
Adjustment Spool
Feed Shaft Coupler
Roll Pin 3/16" x 1 1/4"
Set Screw 1/4-28 x 25
Drive Shaft 3/8 x 112"
Drive Shaft 3/8" x 136"
Drive Shaft 3/8" x 35%%"
Drive Shaft 3/8" x 1427%"
Feed Cup

Feed Roll

Feed Cut-off

4610
4613
4615
4615

Part No.
571604
02625200
149393
335703
330837
01057900
330050
332205
331611
308122
570341
600635
267153
01158500
330035
01017300
330894
311852
06409700
335166

954362
338392
01144500
969204
972851
232595
232660
01029800
330142
330134

Description
Feed Cut-off Washer
Lock Collar 2"
Bushing 2" x 3/8" x 5/16"
HHCS 3/8" x 14"
Nylock 3/8"
HHCS 1/4" x 3/4"
Lock Washer 1/4"
Hex Nut 1/4"
Nylock 5/16"
Lid Handle
Lid Latch
Pop Rivet 1/8"
Lid Holder
HHCS 3/8" x 1 1/4"
Hex Nut 3/8"
HHCS 3/8" x 1"
Flat Washer 3/8"
Shaft 1" x 4"
Lock Collar 1"
Machine Bushing

1"x 174" x 10ga
Sprocket & Hub 2050 44T
Klik Pin 1/4" w/1 3/4" Ring
HHCS 5/16" x 3/4"
Seed Tube Extension
Adjustment Lock Plate
Box Mount Right
Box Mount Left
HHCS 2" x 1"
Lock Washer %'
Hex Nut 72"

73



10', 13' & 15' Legume Drive

74




10', 13' & 15' Legume Drive

Item

2OV NOOTPRWN

—_—

Part No.

880344
880351
876045
876052
877332
877340
232678
232686
431726
432666
954933
213207
935106
431841
430983
313122
312371
312751
213355
213371
935072

Description

Legume Box Assembly
4610 x 774"

4610 x 10"

4613 x 7"

4613 x 10"

4615 x 74"

4615 x 10"

Idler Plate Rear

Idler Plate Front

Sprocket Idler #50 13T
Chain 2050 x 55 Links
Sprocket 2050 20T -1" Bore
Gear Box Mount Plate
Sprocket 2050 30T -1" Bore
Chain 2050 x 37 Links
Chain 2050 Connector Link
Drive Shaft 1" x 10" 4610
Drive Shaft 1" x 20 3/4” 4613
Drive Shaft 1" x 37 3/16" 4615
Walkboard Bracket Right
Walkboard Bracket Left
Sprocket 2050 12T -1" Bore

Part No.
01136100
01180900
151779
335422
216051
330126
03001500
01010800
338392
335349
337071
333351

330159
330142
330134
330845
330811
954933
233114
571273

Description
Carriage Bolt 2" x 1 1/4"
HHCS %" x 1 1/4"
Idler Bushing
HHCS %" x 272"
Backing Plate
HHCS 72" x 54"
Bearing 1"
HHCS 5/16" x 1"
Klik Pin 1/4" w/1 3/4" Ring
Clevis Pin 1/4" x 1 5/8"
Cotter Pin 3/32" x 75"
Machine Bushing
5/8"x 1 1/8" x 18ga
Flat Washer V%'
Lock Washer %'
Hex Nut 72"
Lock Washer 5/16"
Hex Nut 5/16"
Sprocket 2050 20T -1" Bore
Idler Plate
Nylon Idler

75



15' Legume
(Prior 2010)

76



15' Legume
(Prior 2010)

Itﬁm Qty Part No.

0w 0 ~Nourw N

- A A
w N

-
ah

16

17

18
20

AN N ONN —_

—_

24
18
24
18
48
36

864934
864983
864991
215095

215103
956565
01017300
01029800
334516

146090

401042
01144500
01212000

213355

213140
213298

954123
954123
954123

571091
571091
571091

600106
600106
600106
335620
216630
331223

Description
Legume Box Assembly
15'x 774"
15'x 8"
15'x 10"
Legume mount Plate
Right
Handle Mount Plate
Legume Box Handle
HHCS 3/8"x 1" Gr 5
HHCS 2" x 1" Gr 5
Set Screw 1/4-28" x 1/4"
Cone Point
Wobble Adjustment
Bushing
Bearing
HHCS 5/16" x 3/4" Gr 5
Carriage Bolt
%" x 1" Gr 5
Walkboard Bracket Right
Long End
Walkboard Bracket Right
Walkboard Bracket Left
Opener Tube
72" Spacing
8" Spacing
10" Spacing
Feed Tube (59 Conv.)
772" Spacing
8" Spacing
10" Spacing
Feed Tube Clamp
72" Spacing
8" Spacing
10" Spacing
HHCS 5/8" x 3" Gr 5
Legume End Idler Plate
Set Screw 5/8" x 1 3/4"
Square Head

Item Qty Part No.

SAN AN L, AaaaaN AN

— 0=

_WN

01180900
956573
331538
602367
309062
500330
332528
330928
257097
334847
119438
431726
143750
213371

334300
957571
215129
01011600
935080

935106

335323
03001500
935098

571273
184952
431833
432674
957423
331926
309658

Description
HHCS %" x 1 1/4" Gr 5
Legume Mount PIt Brkt Lt.
Jam Nut 5/8"
Key 1/4" x 1"
Hex Sprocket Adapter
Spring
Machine Bushing 1 1/4"
Klik Pin 3/16"
Legume Box Shield PIt Lt.
Wing Nut 3/8"
Shield Spacer Bushing
Sprocket #50 13T Idler
Bushing Idler 11/16"
Walkboard Bracket Lt.

L:ong End
HHCS /" x 32" Grb5
Bushing Idler 172"
Legume Bearing Plate
HHCS 5/16"x 1 1/4" Gr 5
Sprocket 2050 20T

w/1" Bore
Sprocket 2050 30T

w/1" Bore
Carriage Bolt 5" x 3" Gr 5
Brg 1" 2B Flange w/ LC
Sprocket 2050 25T

w/1" Bore
Nylon Idler
Idler Bracket
Chain 2050 x 25 Links
Chain 2050 x 57 Links
Sprocket & Hub 2050 16T
HHCS 42" x 2" Gr 5
Legume Countershaft

77



20’ Legume

78



20’ Legume

Ittim Qty Part No.

1
1
1

aa N @0 1= QI QUL QUL QUL |

—_ =NDN

—_

—
NNNOONNNENWEANN N2

864926
865014
865030

864918
865006
865022
215095
216606
01212000

01144500
01029800
257097
257527

119438
334847
213355

213371
213140
213298

957431
956573
331223

331538
216630
01180900
335323
143750
431726
957571
334300
215129
01011600
03001500
184952
571273
331926

Description
Legume Box Assembly Lt.
20'x 774"
20'x 8"
20'x 10"
Legume Box Assembly Rt.
20'x 774"
20'x 8"
20'x 10"
Legume mount Plate Right
Legume Mount Plate Le
Carriage Bolt 72" x 172" Gr
5

HHCS 5/16" x 3/4" Gr 5

HHCS 2" x 1" Gr 5

Leg. Box Shield Plate Left

Leg. Box Shield Plate

Right

Shield Spacer Bushing

Wing Nut 3/8"

Walkboard Bracket Right
Long End

Walkboard Bracket Left
Long End

Walkboard Bracket Right
Long Center

Walkboard Bracket Left
Long Center

Leg Mt. Plate Brkt Right

Leg Mt. Plate Brkt Left

Set Screw 5/8" x 1 3/4"

Square Head

Nut 5/8" Hex Jam

Legume End Idler Plate

HHCS 2" x 1 1/4" Gr 5

Carriage Bolt /2" x 3" Gr 5

Bushing Idler 11/16"

Sprocket 13T Idler

Bushing Idler 1.5"

HHCS 72" x 3 /2" Gr 5

Legume Bearing Plate

HHCS 5/16" x 1 1/4" Gr 5

Bearing 1"Flange Mt.

Idler Bracket

Nylon Idler

HHCS 2" x 2" Gr 5

Item Qty
33 2
34 1
35 2
36 1
37 1
38 2
39 1
40 2
41

64

60

48
42

32

30

24
43 6
44 6
45 2
46 2
47

32

30

24
48 2
49 3
50 2
51 2
52 2
53 2
54 2
55 2
56 1
57 2

Part No.
309658
150334
309765
605683
150342
01139500

957423
334516

600106
600106
600106

571091
571091
571091
335349
337071
935098

954131

954123
954123
954123
309062
602367
500330
332528

330928
432674
431833
335620
401000

954362

Description
Legume Countershaft
Adapter Sleeve
Drive Shaft 75 1/2"
Key 1/4" x 4 1/4"
Connector Spool
Set Screw 3/8-16 x 3/8
Star Cup
Sprocket 2050 16T
w/1" Bore & 1/4" KW
Set Screw 1/4" x 1/4"
Socket Allen Head
Feed Tube Clamp
72" Spacing
8" Spacing
10" Spacing
Feed Tube (59 Conv.)
72" Spacing
8" Spacing
10" Spacin
Clevis Pin 1/4" x 1 5/8"
Cotter Pin 3/32" x 15"
Sprocket 2050 25T
w/1" Bore
Sprocket 2050 18T
w/1" Bore
Opener Feed Tube
72" Spacing
8" Spacing
10" Spacing
Hex Sprocket Adapter
Key 1/4" x 1"
Spring 172"
Machine Bushing
11/4" x 3/4" x 18 ga
Klik Pin 3/16"
Chain 2050 x 57 Links
Chain 2050 x 25 Links
HHCS 5/8" x 3" Gr 5
Bearing 1" Don Dye
w/o Ext. Race
Sprocket 2050 44T
w/1" bore

79



Hydraulic Cylinders

#473215
4" x 8" Hyd C)(Iinder
w/Depth Control
1 1/4" Ram w/ 3/4-16 SAE Ports 3000PSI

Item CBI No. Description

1 461095 Rod Clevis w/bushings
2 473256 Rod
3 473322 Head
4 473314 Piston
5 461293 Tube
6 473306 Clevis Base
7 473330 Tie Rod
8 463133 Clevis Pin
10 460329 Seal (wiper lip type)
16 461442 Nut
17 460691 Nut
18 460477 Cap Screw
473280 Stop Collar Assembly
473348 Seal Kit
#471854
1" x 2" Hyd Cylinder
(Not Shown)

472043 Seal Kit

80

#463703
2" x 8" Hyd Cylinder

w/o Depth Control
11/16" Ram

Item CBI No.

460295
464420
460626
460683
460725
460741
460758
460451
460451
460634
460659
463034
460642
460709
460394
460691
460691
460477
460469
460782

I I G G
QPR WN_2O0OOCONONPRWN =

—_

—_
O©oOo~N®

Description
Clevis

Rod 1 1/16" x 8"
Head

Piston

Tube

Clevis Base

Tie Rod

Clevis Pin
Clevis Pin

Seal (wiper lip type)
O-ring 2"
Backup Washer
O-ring 1 1/16"
Backup Seal
Piston Nut

Tie Rod Nut
Clevis Nut

Cap Screw

Clip Pin

Seal Kit



Light System

*NNOD/M ETdYD NOOLSHA dEATIIHS "DdS ,G27)
7855094#

60LG094#

IHOIT dHANY

s gciahgs

W(ﬁ/ LHDId HHL OL SHdIM
ﬂ/:/z N NMOdd 3 NAHID ‘HALIHM
\wW//.V\\_\ /

(*NNOD ¥YINONVIYL 3 AYM-F IVTII/M INOEHSIM ,0T)

C65509#

“9AIS LHOIT dEdNY
LAAT HHL OL SHAIIM
NMOY¥d 3 MOTTHX ‘HIIHM

J

TYNDIS NANL LHDIE - HIIM NITID
TYNDIS NANL LAAT - H4IM MOTTHX
SLHDIT TIYL - HIIM NMOdd

IHDIT JAGHY —
LZTGG09#

;¢ "saNdF HIOE - TIIM ELIHM 3 dNAO¥D - HYIM ALIHM

- NMOdd SIHED IHODIT dEd

IHOTT amd WHLSAS SNILHSIT

GEGS09#

(SSANIYH aNd 009F%)
89GG09#

m@ "SANE HLO9 - HYIM HLIHM 3
add SLAD LHDIT JdHINY

LHOIT dHdWY

% m% \x\\\\\\\\ LZTSS09#

81



82



